



**ASTM E 90 SOUND TRANSMISSION LOSS
TEST REPORT**

Rendered to:

ODL INCORPORATED

TYPE: Insulating Glass Unit

Summary of Test Results			
Data File No.	Glazing Option (Nominal Dimensions)	STC	OITC
D5208.01A	Severe weather IG with aluminum frame, 1" IG (3/8" laminated exterior, 1/2" air space, 1/8" tempered interior), Glass temperature 75°F	35	29
D5208.01B	Dual glazed blind with vinyl frame, 1-1/8" IG (1/8" tempered exterior, 7/8" air space, 1/8" tempered interior)	32	25
D5208.01C	Triple glazed blind with vinyl frame, 1-13/16" IG (1/8" tempered exterior, 9/16" air space, 1/8" tempered, 7/8" air space, 1/8" tempered interior)	34	27
D5208.01D	Patio blind with no frame, 1" IG (1/8" tempered exterior, 3/4" air space, 1/8" tempered interior)	28	22

Reference should be made to Architectural Testing, Inc. Report No. D5208.01-113-11 for complete test specimen description. The complete test results are listed in Appendix B.

130 Derry Court
York, PA 17406-8405
phone: 717-764-7700
fax: 717-764-4129
www.archtest.com

